Place items in Parts List to send to Mike's Cycle KTM for pricing and availability.
Numbers shown are quanties used per assembly. Enter the quanties needed for repair.

ORDER
QTY
REF.
NO.
  PART NO.   AIR FILTER BOX
  DESCRIPTION
 125 EXC
REQ
  1   50306001051   FILTER WALL CPL. 1
3   50306003044   FILTER BOX COVER CPL. (WITH QUICK RELEASE) 1
4   50306001052   FILTER BOX PART REAR 1
8   50306008044   QUICK RELEASE CPL. 2
10   50306010000   FENDER FOR FILTER BOX 1
  12   50306012000   THROTTLE CAP 1
14   50306001055   PRESS IN NUT FILTER BOX M6 AR
  15   50306015000   AIR FILTER 1
16   50306016000   FILTER CARRIER 1
17   50306017000   FILTER SUPPORT CPL. 1
18   50306018000   FILTER SUPPORT BUSH 1
19   50306019000   FASTEN. DEVICE FILTER SUPPORT 1
26   54706026000   CARBURETOR CONNECTION BOOT 1
27   51006027000   HOSE CLAMP 50-70MM 1
50   0017060403   SPECIAL SCREW T60 M 6X40 2
51   0017060203   SPECIAL SCREW T60 M 6X20 3
52   0009050103   SPECIAL SCREW M 5,0X10 1
53   0014060253   HH COLLAR SCREW M 6X25 WS=8 AR
54   0125060003   WASHER DIN0125-A 6,4 2
79   72210079000   BUCKET 2
  Powered by HLSM

 
Copyright 2020 HLSM, Inc. All rights reserved.
This material may not be published, broadcast, rewritten, or redistributed.
For further information, contact HLSM, Inc.
Version: 12.15.12